SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 38 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum (| spectrum
Ref Level 30.00 dBm Offset 19.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 19.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS SPURIGIS QH&EKABS PABS
¥ . . D ABS ine S s PARS
20 dhiffe _BPURIOUS | INE_ABS PASS 20 dhine PURI!EJ LINE_ABS | P
10 dBm [nl 1008 #‘
od ‘ l 0 dBm }
10 dBm J \ -10 dBm ] |
~n Aa E [
SPURIOUS_LINE_ABS_ H. 20 dm
-30 dam
i
-40 dBm
-50 dBm -50 dem
-60 dBm -60 dBrm
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2,545 GHz 2.564 GHz 1.000 MHz 2.56379 GHz -34.23 dBm -9.23 dB 2,615 GHz 2,620 GHz 100.000 kHz 2.61866 GHz 19,81 dém -10.19 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56494 GHz -34.02 dBm -21.02 dB 2.620 GHz 2,621 GHz 100.000 kHz 2.62000 GHz -16.94 dBm -6.94 dg
2,565 GHz 2.569 GHz 1,000 MHz 2.56888 GHz -20.98 dBm -10.98 dB 2,621 GHz 2,625 GHz 1,000 MHz 2.62100 GHz -24.20 dBm -14.20 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.56957 GHz -18.86 dBm -8.86 dB 2.625 GHz 2,626 GHz 1.000 MHz 2.62534 GHz -33.44 dBm -20.44 dB
2,570 GHz 2.575 GHz 100.000 kHz 2,57036 GHz 19.82 dBm -10.18 dB 2.626 GHz 2.645 GHz 1.000 MHz 2.62694 GHz -34.14 dBm ~9.14 dB
v — — —
i w ] ]
L L J
Date: 11 13:35:26

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

um o s um L
Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 19.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS SPURLGIG CHBEKABS PABS
¥ . . kS ine S s PARS
20 dhiffe _BPURIOUS | INE_ABS PASS 20 ghine_$PuURIOps LINE_ABS | P
10 dBm 10 dei
0d
-10 dBm J ]
| C | l
. |
SPURIOUS_LINE_ABS_ ] k [
-30 dem M -30 dBm %W
-40 dBm 40 dBm
-50 dam -50 dBrm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stap 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2,545 GHz 2.564 GHz 1.000 MHz 2.56377 GHz -33.19 dBm -8.15 dB 2,615 GHz 2,620 GHz 100.000 kHz 2.61843 GHz 5,93 dBm -24.07 dB
2.564 GHz 2.565 GHz 1.000 MHz 256490 GHz -30.48 dBm -17.48 dB 2,620 GHz 2,621 GHz 100.000 kHz 2.62001 GHz -28.48 dBém -18.48 dB
2,565 GHz 2.569 GHz 1,000 MHz 2.56200 GHz -23.50 dBm -13.50 dB 2,621 GHz 2,625 GHz 1,000 MHz 2.62100 GHz -23.86 dBm -13.86 dB
2,569 GHz 2.570 GHz 100.000 kHz 2,57000 GHz -27.35 dBm -17.35 dB 2.625 GHz 2,626 GHz 1.000 MHz 2.62522 GHz -29.03 dBm -16.03 dB
2,570 GHz 2.575 GHz 100.000 kHz 2,57357 GHz 7.02 dBm -22.97 dB 2,626 GHz 2,645 GHz 1.000 MHz 2.62601 GHz -29.51 dBm -4.51 dB
T . —
il A ) [ ]
L JL J
Date: 13:36:36 11.0 13:40:46

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A542 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




s=amranas. FCC RF Test Report Report No. : FG782510-01B

LTE Band 38/ 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

a»
Spectrum =o)|| spectrum =

Ref Level 30.00 dBm  Offset 19.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS SPURIGIS QH&EKARS PABS
5 5 5 ABS ine k) E PABS
o0 dhlRE _PPURIOUS LINE_ABS PASS 20 dhine_$PURIOUS LINE_ABS | ;
10 dem ﬂ 10 dBd

0 dBm: I

¥ l
J

-10 dBm

——

!
M -10 dBm:
!

an n E T
SPURIOUS_LINE_ABS_ ‘ 20 dem !
-30 dem 4 I | -30 dBm P
-40 dBm “‘f VHW..\‘ \
-50 dBm -50 dBm
-60 dBm -60 dBrm
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2,545 GHz 2.560 GHz 1.000 MHz 2,55826 GHz -35.38 dBm -10.38 dB 2,610 GHz 2,620 GHz 100.000 kHz 2.61843 GHz 19,18 dém -10.82 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56191 GHz -33.48 dBm -20.48 d& 2,620 GHz 2,621 GHz 200.000 kHz 2.62001 GHz -22.11 dBm -12.11 dB
2,565 GHz 2.569 GHz 1,000 MHz 2,56856 GHz -27.69 dBm -17.69 dB 2,621 GHz 2,625 GHz 1.000 MHz 2.62109 GHz -20.30 dBm -19.30 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56959 GHz -15.10 dBm -9.10 dB 2.625 GHz 2,630 GHz 1.000 MHz 2.626819 GHz -30.03 dBm -17.03 db
2,570 GHz 2.580 GHz 100.000 kHz 2,57058 GHz 18.29 dBm -11.71 dB 2.630 GHz 2,645 GHz 1.000 MHz 2.63036 GHz -34.77 dBm -9.77 dB.
T - T —
Il ( ) J o

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 19.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 avgpwr

Limit ¢heck PABS SPURIGIS QH&EKARS PABS

5 5 5 ABS ine 3 g ABS
20 dliie _$PURIOUS JINE_ABS PABS 20 gine _$PURIOUS LINE ABS | ;
10 dBm 10 dB
ki . oy "

od f -
-10 d8m

[ |
- — J | \

an da - 20 demm
SPURIOUS_LINE_ABS_ ‘ lm e
o | [y
-30 dBm i ([P0 cem
MJ \ p
-40 dBm -40 dBm-
50 dBm 50 der
60 dBm 50 dem
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  aLimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
2,545 GHz 2.560 GHz 1.000 MHz 2.55869 GHz -34.22 dBm -9.22 dB 2,610 GHz 2,620 GHz 100.000 kHz 2.61851 GHz 3.24 dém -26.76 db
2.560 GHz 2.565 GHz 1.000 MHz 2,56497 GHz -29.15 dBm -16.15 dB 2.620 GHz 2.621 GHz 200.000 kHz 2.62001 GHz -29.31 dém -19.31 dB
2,565 GHz 2.560 GHz 1,000 MHz 2,56898 GHz -25.55 dBm -15.55 dB 2,621 GHz 2,625 GHz 1,000 MHz 2,62105 GHz -23,45 dém -13.45 dB
2.569 GHz 2.570 GHz 200.000 kHz 2.56998 GHz -27.83 dBm -17.83 dB 2.625 GHz 2.630 GHz 1.000 MHz 2.62502 GHz -25.94 dBm -12.94 dB
2.570 GHz 2.580 GHz 100.000 kHz 2.57391 GHz 2.68 dBm -27.32 dB 2,630 GHz 2,645 GHz 1,000 MHz 2.63043 GHz -30,10 dBm -5.10 dB
= —
il J [ J ]
L JL J
Date: 13:44:01 Date: 11.0
Sporton International (Shenzhen) Inc. Page Number 1 A543 of A792
TEL : +86-755-8637-9589 Report Issued Date : Oct. 23, 2017
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-A5010 Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 38/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Ref Level 20.00 dBm
SGL Count 100/100

Offset 192.00 de

Mode A4uto Sweep

@1 AvgPwr (@1 AvgPwr
Limit Fheck PABS SPURIEHIES GHEEKABS pafs

20 dhiffe _BPURIOUS | INE_ABS PASS 20 glsine _$PURIOUS LINE_ABS | PAES

10 dBm ‘Al 10 dBi ﬂ

od 0 dBm ‘L

-10 dBm '!“‘& -10 dBm fl Y‘L ‘
o - { -20 dem

SPURIOUS_LINE_ABS_ l Ju m‘

-20 dBm \ | -

-30 dBm: 1
- I I \l | [ ot
-40 dBm bt ,.".m “\ -#b dBm u"l
tae e WWL ! “WJ ™|
-50 dBm ~S0 dBm
-60 dBm -60 dBrm
Start 2.545 GHz 10005 pts Stop 2.585 GHz Start 2.605 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2,545 GHz 2.555 GHz 1.000 MHz 2,54737 GHz -35.65 dBm -10.65 dB 2,605 GHz 2,620 GHz 100.000 kHz 2.61820 GHz 18,96 dém -11.04 dB
2,555 GHz 2.565 GHz 1.000 MHz 2.56412 GHz -32.41 dBm -19.41 dB 2,620 GHz 2,621 GHz 300.000 kHz 2.62001 GHz -23.58 dBm -13.56 dB
2,565 GHz 2.569 GHz 1,000 MHz 2,56880 GHz -27.76 dBm -17.76 dB 2,621 GHz 2,625 GHz 1.000 MHz 2.62105 GHz -31.16 dBm -21.16 dB
2,569 GHz 2.570 GHz 300.000 kHz 2.56957 GHz -20.00 dBm -10.00 dB 2.625 GHz 2,635 GHz 1.000 MHz 2.62587 GHz -26.30 dBm -15.30 db
2,570 GHz 2.585 GHz 100.000 kHz 2,57089 GHz 18.61 dBm -11.39 dB 2.635 GHz 2,645 GHz 1.000 MHz 2.63858 GHz -34.82 dBm -9.82 dB
T -r - —
Il ( ) J o
Date: 11 13:50:36

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
um = s um v
Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 19.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Fheck PABS SPURIEHIES GHEEKABS pafs
20 dhiffe _BPURIOUS | INE_ABS PASS 20 ghine_$PURIOUS LINE_ABS | PAES
10 dBm 10 dei
od I e P L g -1
-10 dBm l‘ I
an Aa
SPURIOUS_LINE_ABS_ J \ \.
-30 d8m |" 0 dBm "
-40 dBm 40 dBm
-50 dam -50 dBrm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.585 GHz || start 2.605 GHz 10005 pts Stap 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2,545 GHz 2.555 GHz 1.000 MHz 2.55404 GHz -34.87 dBm -9.67 dB 2,605 GHz 2,620 GHz 100.000 kHz 2.61351 GHz 1,17 dem -28.83 dB
2,555 GHz 2.565 GHz 1.000 MHz 2.56355 GHz -29.71 dBm -16.71 dB 2,620 GHz 2,621 GHz 300.000 kHz 2.62006 GHz -20.33 dBém -19.33 dB
2,565 GHz 2.569 GHz 1,000 MHz 2.56898 GHz -27.38 dBm -17.38 dB 2,621 GHz 2,625 GHz 1,000 MHz 2.62150 GHz -24.86 dBm -14.86 dB
2,569 GHz 2.570 GHz 300.000 kHz 2,56998 GHz -30.43 dBm -20.43 dB 2.625 GHz 2,635 GHz 1.000 MHz 2.62524 GHz -26.04 dBm -13.04 dB
2,570 GHz 2.585 GHz 100.000 kHz 2,57689 GHz 1.55 dBm -28.45 dB 2,635 GHz 2,645 GHz 1.000 MHz 2.63535 GHz -30.52 dBm -5.52 dB
T - —
Il - ( ) ] [
Date: 13:51:46

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A544 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 38 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

-
Spectrum (| spectrum v
Ref Level 30.00 dBm Offset 19.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 19.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS SPURIGIS QH&EKARS PABS
20 chihie _PURIOUS LINE ABS PAES 20 glsine _$PURIOUS LINE_ABS | PAES
10 dBm ln‘ 1008 ﬁ
od ] 0 dBm H
10 dBm ‘I | -10 dBm
[ | |
an n E T
SPURIOUS_LINE_ABS_ | 20 dem 'Ill |
30 dBm 30 dBm "
o | I | T
40 dBm = M L 40 dBm Ml -.
u-mwwl M»«fﬂJ L \ o i
50 dem [nsrsrn “So"em
-60 dBm -60 dBrm
Start 2.545 GHz 10005 pts Stop 2.59 GHz Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency | power Abs | ALimit Rangelow | RangeUp | RBW | Frequency | pPowerabs | ALimit
2,545 GHz 2.550 GHz 1.000 MHz 2,54558 GHz -35.53 dBm -10.53 dB 2,600 GHz 2,620 GHz 100.000 kHz 2.61894 GHz 18,79 dém -11.21 dB
2.550 GHz 2.565 GHz 1.000 MHz 256227 GHz -31.50 dBm ~18.50 dB 2,620 GHz 2,621 GHz 500,000 kHz 2.62000 GHz -24.38 dBm -14.38 dB
2,565 GHz 2.569 GHz 1,000 MHz 2,56851 GHz -34.62 dBm -24.62 dB 2,621 GHz 2,625 GHz 1.000 MHz 2.62128 GHz -32,99 dBm -22.99 dB
2,569 GHz 2.570 GHz 500.000 kHz 2.56954 GHz -20.46 dBm -10.45 dB 2.625 GHz 2,640 GHz 1.000 MHz 2.62784 GHz -26.58 dBm -15.58 db
2,570 GHz 2.590 GHz 100.000 kHz 2,57111 GHz 19.69 dBm -10.31 dB 2.640 GHz 2,645 GHz 1.000 MHz 2.64320 GHz -34.81 dBm -9.81 dB.
T - T —
Il ( ) ) -
Date: 11 13:5B:01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 1%.00 dB Mode Auto Sweep

S um

Ref Level 20.00 dBm
SGL Count 100/100

oOffset 19.00 d8 Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS SPURIGIS QH&EKARS PABS
20 chihie _PURIOUS LINE ABS PABS 20 ghine_$PURIOUS LINE_ABS | PABS
10 dBm 10d8
’ [A.«WW‘" G S e od (i e ™ O e Jw.»]
-10 dBm i i -1jo derm [
on da L | -40 derm |
SPURIOUS_LINE_ABS_ { l L [
-30 dBm 30 dem o Py
. ¥ \ v
-40 dBm 40 dBm
50 dBm 50 dEm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.59 GHz ||| start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2,545 GHz 2.550 GHz 1.000 MHz 2,54743 GHz -35.02 dBm -10.02 dB 2,600 GHz 2,620 GHz 100.000 kHz 2.61264 GHz 0.14 dBm -29.86 dB
2.550 GHz 2.565 GHz 1.000 MHz 256493 GHz -29.97 dBm -16.97 dB 2,620 GHz 2,621 GHz 500,000 kHz 2.62006 GHz -27.43 dBm -17.43 dB
2,565 GHz 2.569 GHz 1,000 MHz 2,56868 GHz -27.81 dBm -17.81 dB 2,621 GHz 2,625 GHz 1,000 MHz 2.62164 GHz -24.71 dBrn -14.71 dB
2,569 GHz 2.570 GHz 500.000 kHz 2,56991 GHz -28.26 dBm -19.26 dB 2.625 GHz 2,640 GHz 1.000 MHz 2.62505 GHz -26.51 dBm -13.51 d8
2,570 GHz 2.590 GHz 100.000 kHz 2,58165 GHz 0.26 dBm -29.74 dB 2,640 GHz 2,645 GHz 1.000 MHz 2.64149 GHz -31.24 dBm -6.24 dB.
T . =
Il - ( ) ] [
Date: 13:50:1 Date 11.cC

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A545 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[_]un ] o
* = S| rum 7
Ref Level 30.00 dbm  Offset 15.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 12.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGIE QHEEKABS PABS
20 dh’iln-' EPURIOUS INE_ABS PAES A 20 dbu"": FURISI) PUS_LINE_ABS PAES
10 dBm H 10 de ‘ 1
0 dem { \ bd8 }
-10 d8m } ‘l -0
B e |
50 dam [
SPURIOUS_LINE_ABS m
0 dem
-30 dam i i ,“\ ﬁ | o
o il
50 de
-50 dBm
60 de
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J| |55 irious Emissions
Spurious Emissions Range Low | Range Up | RBW | Frequency | powerabs | ALimit
__Rongelow | Rangeup | RBW | Freguency PowerAbs |  Atimit | 2,685 GHz 2,600 GHz 100,000 kHz 268064 GHz 22.17 dem <763 dB
2,475 GHz 2.490 GHz 1.000 MHz 248982 GHz -31.47 dBm -6.47 d& 2.690 GHz 2,691 GHz 100.000 kHz 2.69000 GHz -14.13 dBm -4.13 dB
2.490 GHz 2.495 GHz 1.000 MHz 2,49494 GHz -19.37 dBm -6.37 dB 2.691 GHz 2.695 GHz 1.000 MHz 2.69118 GHz -24,58 dBm -14.58 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49599 GHz -18.31 dBm -5.31dB 2.695 GHz 2.696 GHz 1.000 MHz 2.69507 GHz -31.32 dém -18.32 dB
2,496 GHz 2.501 GHz 100,000 kHz 249635 GHz 23.12 dBm -6.88 dB 2,606 GHz 2,715 GHz 1,000 MHz 260670 GHz 230,33 dBm C5.33 4B
T T — ——
Il res ( )| J -

Date: 10.0CT 2017 18:17:32

Date: 10.OCT.2017 16:26:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

mlm (o - ] =
= k] trum v
Ref Level 30.00 dbm  Offset 15.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 12.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvgPwr
Limit ¢heck SPURIGIE QHEEKABS PASS
20 chihe _EPURIOUS LINE_ABS 20 dbife—$PURIOlIS LINE aBS PABS
10 gem rvwwm.w\
0 dem ( a8 |
-10 de
-10 dgm I _‘
e | 208 {
SPURIOUS_LINE_ABS m
g m—1
-30 dBm: MM J 30 d8
-40 dB
-40 dBm
-50 de
-50 dBm
60 de
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stap 2.501 GHz J||spurious Emissions
Spurious Emissions Range Low | Range Up | RBW | Frequency | powerabs | ALimit
Range Low | Range Up | RBW | Frequency Power Abs | ALimit 2,685 GHz 2,690 GHz 100,000 kHz 2.68845 GHz 10,03 dBm -19.97 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48048 GHz -29.96 dBm -4.96 d& 2,650 GHz 2,651 GHz 100.000 kHz 2.69000 GHz -24.90 dBm -14.90 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49497 GHz -20.90 dBm -7.90 d& 2,691 GHz 2,695 GHz 1,000 MHz 2.69144 GHz -24.87 dém -14.87 db
2,455 GHz 2.496 GHz 50.000 kHz 2.49558 GHz -27.40 dBm -14.40 dB 2,605 GHz 2.696 GHz 1.000 MHz 2.69528 GHz -27.97 dBm -14.97 db
2,496 GHz 2.501 GHz 100,000 kHz 2.49652 GHz 9.97 dBm -20.03 dB 2.606 GHz 2,715 GHz 1.000 MHz 2.69861 GHz -29.37 dBm -4.37 dB
Y - !
Il ( ) ) e e

Date: 10.0CT 2017 16:19:51

Date: 10.0CT.2017 16:28.03

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number

Report Version

1 A546 of A792
Report Issued Date : Oct. 23, 2017
: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIIE CHSEKARS
20 bl _EPURIOUS LINE aBS A 20 dhifte —$PuRipbs Line aps
10 dBm “1 0de ‘ 1
0 dBm
-10 dém
e | ‘
SPURIOUS_LINE_ABS ]
30 dbm e -
<0 dan JUWM
50 dB
-50 dBm
60 dB
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J||spurious Emissions.
Spurious Emissions Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency PowerAbs |  ALimit 2,685 GHz 2,600 GHz 100,000 kHz 2.66064 GHz 22,17 dBm -7.83 dB
2,475 GHz 2.490 GHz 1.000 MHz 249021 GHz -31,23 dBm -6.23 d& 2.690 GHz 2,691 GHz 100.000 kHz 2.69000 GHz -14.13 dBm -4.13 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49486 GHz -19.56 dém -6.56 di 2,601 GHz 2,605 GHz 1.000 MHz 2.60118 GHz -24,58 dém -14.59 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -19.52 dém -6.52 dB 2,605 GHz 2,606 GHz 1.000 MHz 2.69507 GHz 31,32 dém -18.32 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.49633 GHz 22.27 dBm -7.73 d8 2.696 GHz 2,715 GHz 1,000 MHz 2.69679 GHz 30,33 dém -5.33 0B
T T ~
Il e . ( 1 J

Date: 10.0CT 2017 16:18:42

Date: 10.OCT.2017 16:26:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dbm
SGL Count 100/100
@1 AvgPwr

Limit q

Offset 15.00 dB Mode Auto Sweep

heck
sPURIOUS

LINE_ABS

20 dhife

10 dem:

0 dBm I

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 d& Mode Auto Sweep

@1 AvgPwr

SPURIGMIE QHEEKARS

LINE_ABS

20 dbi,ul.’ PURIOUS

10 ds \
-10 deém f l
I
e | | 208 i
SPURIOUS_LINE_ABS ] ! l
-30 de
r o
30 dam | ] \ gl
-40 dB
-40 dBm
-50 dB
-50 dBm
60 dB
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J||spurious Emissions.
Spurious Emissions Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
Rangelow | RangeUp | RBW | Frequency | Powerabs |  atimit 2,685 GHz 2,600 GHz 100,000 kHz 268563 GHz 9,54 dem 20,45 dB
2.475 GHz 2.490 GHz 1,000 MHz 2.49014 GHz -30.15 dém -5.15 de 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -27.57 dBm -17.57 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49500 GHz -21.34 dém -8.34 dB 2,691 GHz 2,695 GHz 1,000 MHz 2.69110 GHz -27.91 dém -17.91 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49599 GHz -27.82 dBm -14.82 dB 2,695 GHz 2,696 GHz 1.000 MHz 2.69523 GHz 25,58 dBm ~16.56 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.49741 GHz 9.03 dBm -20.97 dB 2,606 GHz 2,715 GHz 1.000 MHz 2.69632 GHz -29.35 dBm -4.35 dB
T v !
Il ( ) J « -

Date: 10.0CT 2017 16:21:01

Date: 10.0CT.2017 162912

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number

1 A547 of A792

Report Issued Date : Oct. 23, 2017

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 41/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 d& Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIG GHSEKARS PAES
20 dife _EPURIOUS LINE_ABS 20 ghite _$PURIOUS_LINE AI‘SS PABS
. I
10 dBm (J 10 dB |
da |
0 dBm v {
ok i
il e ‘
o0 ritm 1
SPURIOUS_LINE_ABS J' |l
l 40 de M oy
s i LS A
ﬂ da
40 dBm w i J J ki Lt
b g N 50 dB
-50 dBm
60 dB
-60 dBm
Start 2.68 GHzZ 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stap 2.506 GHz ]| |spurious Emissions
Spurious Emissions Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency PowerAbs |  ALimit 2,680 GHz 2,600 GHz 100,000 kHz 2.66046 GHz 22,72 dBm -7.26 dB
2,475 GHz 2,490 GHz 1.000 MHz 248789 GHz -20.82 dBm -4.82 d& 2.690 GHz 2,691 GHz 200,000 kHz 2.69001 GHz -16.56 dBm -6.56 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49500 GHz -21.35 dém -8.35 d8 2,691 GHz 2,695 GHz 1.000 MHz 2.69104 GHz -23.01 dém -13.01 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49592 GHz -21.00 dém -6.00 dB 2,605 GHz 2,700 GHz 1.000 MHz 2.69813 GHz -28.03 dém -15.03 dB
2.496 GHz 2.506 GHz 100.000 kHz 2.49658 GHz 23.45 dBm -6.55 dB 2.700 GHz 2,715 GHz 1,000 MHz 2.70003 GHz -31.14 dBm -6.14 dB
: e =
Il e . ( 1 J

Date: 10.0CT 2017 18:32:09

Date: 10 OCT.2017 16:40:22

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

3 o o
Spectrum = Spectrum =3
Ref Level 30.00 dém  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 18.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIMIG CHEBEKARS
20 uh’i_gﬁ sPURIOUS_LINE_ABS 20 dbi,ul.’ PURIOUS_} INE_ABE PAES
10 dBm 10 d8 -
YV PRUTLIE TS pry o Mt e
0 der ikl i ) s i L. de
-10 dem ( 1o de I 1
1
L1 =0 ce \ :
2N Ha,
SPURIOUS_LINE_ABS iy M“
30 dam - } S0 8
- w
-40 dB
-40 dBm
50 dB
-50 dem
-60 dB
-60 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.506 GHz ) | [spurious Emissions
Bpurious Emissions Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit | 2,680 GHz 2,600 GHz 100,000 kHz 2.68345 GHz 5,589 dBm 23,11 dB
2,475 GHz 2.490 GHz 1.000 MHz 2,49032 GHz -30.75 dBm -5.75 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69002 GHz -26.27 dBm -16.27 dB
2430 GHz 2.495 GHz 1.000 MHz 2.49499 GHz -25.54 dém -12.54 dB 2,691 GHz 2,695 GHz 1,000 MHz 2,60353 GHz -23,52 dém -13.52 dB
2,495 GHz 2.496 GHz 100.000 kHz 2.49599 GHz -32.25 dBm -19.25 dB 2,605 GHz 2,700 GHz 1.000 MHz 2.69501 GHz “22.98 dBm Z0.08 dB
2.436 GHz 2.506 GHz 100.000 kHz 2,49867 GHz 4.90 dBm -25.10 dB 2,700 GHz 2,715 GHz 1,000 MHz 2.70008 GHz -28,23 dém -3.23 dB
-
Nl )|
i - ( ) ] 1 -

Date: 10.0CT.2017 16.42:40

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A548 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 41/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

S rum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGIE QHEEKABS PABS
2p dhine_bPuRIOUS LIne aBs pABS 20 ghite _$PURIOUS_LINE Aﬂ)i PA
10 dBm lr 10 dB [ )
0 dém bd8 i ‘
10 da J -10d8 |
ok [
J 20 dB |
o0 dam [
SPURIOUS_LINE_ABS
o — | | . 20 dB . "
| f e e T—
-40 dBm
! .“ 50 dB
-50 dBm
60 dB
-60 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stap 2.506 GHz J||spurious Emissions.
Spurious Emissions Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit 2,680 GHz 2,600 GHz 100,000 kHz 2.66938 GHz 23,04 dBm -6.06 dB
2,475 GHz 2.490 GHz 1.000 MHz 248778 GHz -28,90 dBm -3.00 d& 2.690 GHz 2,691 GHz 200,000 kHz 2.69005 GHz -16.70 dBm -6.70 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49465 GHz -21.75 dém -6.75 de 2,691 GHz 2,695 GHz 1.000 MHz 2.69111 GHz -28.47 dBm -18.47 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49600 GHz -20.31 dém -7.31 dB 2,605 GHz 2.700 GHz 1.000 MHz 2.69825 GHz -20.00 dBm -16.00 dB
2.496 GHz 2.506 GHz 100.000 kHz 2.49661 GHz 19.55 dém -10.45 dB 2.700 GHz 2,715 GHz 1,000 MHz 2.70007 GHz -30.87 dBm -5.87 dB
- — -—r e
)i LK 1 ™)

Date: 10.0CT 2017 18:33:19

L L

Date: 10 OCT.2017 16:41:31

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spec

m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIE QHEEKABS PASS
20 bl _EPURIOUS LINE aBS 20 ghite _$PURIOUS_LINE_ABS PABS
10 dém- wode ol Jeahort y "-‘I'l
e s e 4 AN g ey
Lot Al L de
o dem fimt “‘l |
-10 dém J 0 de ] |——l
! 1| I
_9n Aarn, I
SPURIOUS_LINE_ABS ; L 1\ T P
— e 30
W -40 dB
-40 dBm
-50 dB
-50 dBm
60 dB
-60 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stap 2.506 GHz J||spurious Emissions.
Spurious Emissions Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit 2,680 GHz 2,600 GHz 100,000 kHz 268601 GHz 6,74 dem —23.26 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49005 GHz -28.83 dBm -3.63 dB 2.690 GHz 2.691 GHz 200.000 kHz 2.69001 GHz -28.54 dBm -18.54 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49499 GHz -22,96 dém -10.96 d& 2,691 GHz 2,695 GHz 1,000 MHz 2.69128 GHz -23,13 dém -13.13 db
2.495 GHz 2.496 GHz 100.000 kHz 2.49599 GHz -30.31 dBm -17.31 dB 2,695 GHz 2,700 GHz 1.000 MHz 2.69509 GHz -24.95 dBm -11.95 dB
2.496 GHz 2.506 GHz 100.000 kHz 2 49961 GHz 6.59 dBm -23.41 dB 2,700 GHz 2,715 GHz 1,000 MHz 2.70080 GHz -28.99 dém -3.99 dB
T v !
Il ( ) J « -

Date: 10.0CT 2017 16:35:37

B trum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 d& Mode Auto Sweep

Date: 10.0CT.2017 16.43.49

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A549 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 41/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

N - m
Spectrum || Spectrum v
Ref Level 30.00 dm _ Offsat 15.00 dB Mode Auto Sweep Ref Level 30.00 dbrm  Offset 12.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIE QHEEKABS PapS
o0 dl-_!rilw EPURIOUS_)LINE_ABS 20 dblu""') PURIOUS ) INE_ABS ﬂ PAES
10 dBm l\ 10 dB [‘
0 dem R 0 o J ]
-10 dém 4 10 .ﬁ ﬂ
_on dam, [ h 20de i
SPURIOUS_LINE_ABS ] \ |I
30 dem I -
U1 I ” e wl\f ereEEY
-40 dBm f Al ri
[
Sl e A |77
-50 dBm
60 dB
-60 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stap 2.511 GHz ]| |spurious Emissions
Spurious Emissions Range Low | Range Up | RBW | Frequency | powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs | 2,675 GHz 2,600 GHz 100,000 kHz 2.66922 GHz 22,44 dBm -7.56 dB
2,475 GHz 2.490 GHz 1,000 MHz 2.49021 GHz -20.53 dém 2.690 GHz 2.691 GHz 300.000 kHz 2.69006 GHz -19.92 dBm -9.92 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49490 GHz -19.74 dém 2,601 GHz 2,605 GHz 1.000 MHz 2.60101 GHz -26,02 dém -16.00 dB
2,495 GHz 2.496 GHz 150,000 kHz 2.49595 GHz -22.62 dém 2.695 GHz 2,708 GHz 1.000 MHz 2.70241 GHz -28.80 dBm -15.80 dB
2,496 GHz 2.511 GHz 100,000 kHz 2.49686 GHz 24.56 dBm 2,705 GHz 2,715 GHz 1.000 MHz 2.70776 GHz -31.14 dBm -6.14 dB
- e — s
il | y
L JL J

Date: 10.0CT 2017 1645645

Date: 10.OCT.2017 16:54:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 19.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS SPURIGIGE CHEEKARS
] 5 3 PABS ine S 8

on ghine _pPURIOUS LINE_ABS 20 dhjfte —$PURIOUS_LINE_ABS

10 dBm 10 dB

o, Ko 4

o gyt WP | -l i

der A . ol ] '
-10 dem ‘ fode \
=20 An

SPURIOUS_LINE_ABS A

[

Date: 10.0CT.2017 16.57.17

30 d&m y [™
— W N0 e
-40 dBm
50 de
-50 dBm
60 d
-60 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.511 GHz Spurious Emissions
Spurious Emissions Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit
RangeLow | RangeUp | REW | Frequency | Powerabs | ALimit 2,675 GHz 2,600 GHz 100,000 kHz 2.68165 GHz .75 dem ~24.25 db
2.475 GHz 2.490 GHz 1.000 MH= 2.49046 GHz 28,49 dem ~3.49 dB 2,690 GHz 2.681 GHz 300.000 kHz 2.69002 GHz -30.15 dBm -20.15 dBb
2,490 GHz 2.495 GHz 1.000 MHz 2.49488 GHz -24.81 dBm -11.81 d& 2,691 GHz 2,695 GHz 1.000 MHz 2.69107 GHz -28.01 dém -18.01 dB
2.495 GHz 2.496 GHz 150.000 kHz 2.49552 GHz -31.05 dBm -18.05 dB 2.685 GHz 2.705 GHz 1.000 MHz 2.69577 GHz -28.57 dém -15.57 dB
2.496 GHz 2.511 GHz 100.000 kHz 2.50753 GHz 2.33 dBm ~27.67 dB 2,705 GHz 2,715 GHz 1.000 MHz 2.70566 GHz -30,75 dBm -5.75 dB
I J [ { ] J [ L

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A550 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 41/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

N - m
Spectrum || Spectrum v
Ref Level 30.00 dbm  Offsat 15.00 db Mode Auto Sweep Ref Level 30.00 dbm  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIIE CHSEKARS
20 bl _EPURIOUS LINE aBS 20 ghie _$PURIOUS_LINE_ABS
10 dBm \ 0de
0 dBm \ b de
-10 deém 10
| s0d
_on dam,
SPURIOUS_LINE_ABS I |']
-30 dBm dl | h ,
40 dom ml|‘ Ly ﬂ rl de L uluL-
Y { adebatod
LT L WY, S R o a8
-50 dBm
60 dB
-60 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.511 GHz J||spurious Emissions.
Spurious Emissions Range Low | Range Up | RBW | Frequency | powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit 2,675 GHz 2,600 GHz 100,000 kHz 2.66913 GHz 22,61 dém -7.39 dB
2,475 GHz 2.490 GHz 1.000 MHz 249031 GHz -30.08 dBm -5.08 d& 2.690 GHz 2,691 GHz 300,000 kHz 2.69004 GHz -20.55 dBm -10.55 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49466 GHz -23.17 dém -10.17 d& 2,601 GHz 2,605 GHz 1.000 MHz 2.60108 GHz -28,63 dém -18.63 dB
2.495 GHz 2.496 GHz 150.000 kHz 2.49597 GHz -21.28 dém -6.28 d8 2,605 GHz 2,705 GHz 1.000 MHz 2.70247 GHz 26,26 dém -16.26 dB
2.496 GHz 2.511 GHz 100.000 kHz 2.49681 GHz 20.64 dBm -9.36 dB 2.705 GHz 2,715 GHz 1,000 MHz 2.71460 GHz 31,20 dBm 6,20 dB
T T ~
1 1 ) i

Date: 10.0CT 2017 164756

L L J

Date: 10.0CT.2017 16:56:08

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum || spectrum 7
Ref Level 30.00 dbm _ Offset 15.00 db Mode Auto Sweep Ref Level 30.00 dbm  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIIE CHSEKARS
20 bl _EPURIOUS LINE aBS 20 ghie _$PURIOUS_LINE_ABS
10 dBm 108
S ST N
0 dBm O 0 o i M AN e 270 P e Wk i ‘l
-10 deém ‘ o \
o den, \ 0 dB I
SPURIOUS_LINE_ABS ] 1
el D d
30 o ™
W o
-40 dBm
-50 dB
-50 dBm
60 dB
-60 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.511 GHz | | [Spirious Emissions
Spurious Emissions Range Low | Range Up | RBW | Frequency | powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit 2,675 GHz 2,600 GHz 100,000 kHz 268425 GHz 4,79 dem —25.21 dB
2,475 GHz 2.490 GHz 1.000 MHz 2.49033 GHz -28.39 dém -3.39 de 2.690 GHz 2.691 GHz 300.000 kHz 2.69003 GHz -30.51 dBm -20.51 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49465 GHz -26.27 dém -13.27 d& 2,691 GHz 2,695 GHz 1,000 MHz 2.69231 GHz -27.54 dBm -17.54 db
2.495 GHz 2.496 GHz 150.000 kHz 2.49600 GHz -31.65 dém -18.65 dB 2,695 GHz 2,705 GHz 1.000 MHz 2.69550 GHz 27,13 dBm ~14.13 dB
2.496 GHz 2.511 GHz 100.000 kHz 2.50741 GHz 4.79 dBm -25.21 dB 2,705 GHz 2,715 GHz 1.000 MHz 2.70742 GHz 30,58 dBm -5.58 dB
T -
!
Il ( ) ) « ]

Date: 10.0CT 2017 16:50:14

Date: 10.0CT.2017 16:58:26

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A551 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 41/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

- - =
Spectrum || Spectrum v
RefLevsl 30.00 dBm  Offast 19.00 & Mode Auto Sweep Ref Level 30.00 dbrm  Offset 12.00 d8 Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 Avgrwr
Limit ¢heck SPURIGIE QHEEKABS PASS
20 dbipe_$PURIOUS }INE_ABS . 20 dbifie _PURIOUS LINE_aBS Pa| ;:T
. I
10 dem H 10de “
0 dém [ ,‘ 0 o .i i
-10 dém q 10 l‘ h ‘
o i F \ -20 8 I
SPURIOUS_LINE_ABS ] ' "1
-3p de f L
) . | ——
30 dbm—— |k rl ﬂ n i
da .
- e
40 dem i [SSSSER PR, . PN L NP P
LA T S S LN S oo domr]
50 dBm
60 de
50 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stap 2.516 GHz J||spurious Emissions
Spurious Emissions Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs | 2,670 GHz 2,600 GHz 100,000 kHz 2.66892 GHz 22,18 dBm -7.82 dB
2,475 GHz 2,490 GHz 1,000 MHz 248839 GHz -20.69 dém 2,680 GHz 2,681 GHz 500.000 kHz 2.69002 GHz 19,85 dBm -9.85 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49496 GHz -21.54 dém 2,601 GHz 2,605 GHz 1.000 MHz 2.60175 GHz -31,61 dém -21.61 dB
2,495 GHz 2.496 GHz 200.000 kHz 2,49598 GHz -21.55 dém 2,605 GHz 2,710 GHz 1,000 MHz 2.70691 GHz -20.,66 dém -16.66 dB
2,496 GHz 2,516 GHz 100,000 kHz 2,49707 GHz 22.55 dBm 2,710 GHz 2,715 GHz 1,000 MHz 2,71139 GHz -20,95 dBm -4,05 dB
- _— — s
il | y
L JL J

Date: 10.0CT 2017 17.01:23

Date: 10.OCT.2017 17:08:36

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

@1 AvgPwr

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 d& Mode Auto Sweep

Date: 10.0CT.2017 17:13.03

@1 AvgPwr
Limit ¢heck PABS SPURIMIG CHEBEKARS
20 ghine —BPURIOUS_LINE_ABS PASS 20 cbifte_$PURIOUS LINE aBS PAES
10 dBm 10 de
" N L Vs Lo R 1 bt T A
0 dér R R A N Eathes oLl M\ 1
-10 dBm " l l ‘
=20 An | {
SPURIOUS_LINE_ABS_ J ‘
E | Bk
30 dem m——_ W) W
-40 dB
-40 dBm
-50 de
-50 dBm
60 de
-50 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz Spurious Emissions
Spurious Emissions Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit 2,670 GHz 2,690 GHz 100,000 kHz 2.68024 GHz 3,99 dém -26.01 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.40026 GHz 28,16 dem ~3.16 dB 2,650 GHz 2,651 GHz 500,000 kHz 2.69002 GHz -29.98 dBm -19.98 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49484 GHz -24.87 dém -11.87 de 2,691 GHz 2,695 GHz 1.000 MHz 2.69129 GHz -28.14 dBm -18.14 dB
2.495 GHz 2.496 GHz 200,000 kHz 249587 GHz -29.86 dBm -16.86 dB 2.605 GHz 2.710 GHz 1.000 MHz 2.69761 GHz -28.41 dém -15.41 dB
2,496 GHz 2.516 GHz 100.000 kHz 2.50604 GHz 1.19 dém —28.81 dB 2,710 GHz 2,715 GHz 1.000 MHz 2.71343 GHz -30,93 dBm -5.93 dB
n )
1 J ] { Jl J L -

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number

1 A552 of A792

Report Issued Date : Oct. 23, 2017

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 41/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

N o
Spectrum (=) spectrum z
Ref Level 30.00 dbm  Offset 15.00 db Mode Auto Sweep Ref Level 30,00 dém  Offset 12.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIMIG CHEBEKARS PABS
jne _$PURIOUS_| INE_ABS N bije _$PURIOUS_LINE_ABS PABS
2n dhif (1 20d ﬂ
10 dBm d 10 d8 H
0 dBm } l bde H
-10 d8m 1t -0 AIV h ‘
Al - i {
SPURIOUS_LINE_ABS | lﬂ.
3D de 4 /
30 dem ] 11 r i n } pr ——_—
A3 de "
40 dem g mll || qm--.;\-....mm«JLw‘-J LIPSO ¥ —
A B ’*““‘*ﬁ"wv-wwwv-wwmju 50 dB
-50 dBm
60 de
-50 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz J| |55 trious Emissions
Spurious Emissions Range Low | Range Up | RBW | Frequency | powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | powerabs |  avimit__| 2,670 GHz 2,600 GHz 100,000 kHz 2.68891 GHz 21,11 dem -8.50 0B
2,475 GHz 2.490 GHz 1.000 MHz 248826 GHz -30.19 dBm -5.19 d& 2.690 GHz 2,691 GHz 500,000 kHz 2.69000 GHz -20.27 dBm -10.27 dB
2.490 GHz 2.495 GHz 1.000 MHz 2,49492 GHz -23.30 dBm -10.30 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69113 GHz -31.48 dBm -21.48 dB
2,495 GHz 2.496 GHz 200,000 kHz 2.49587 GHz -23.78 dBm -10.78 d& 2.605 GHz 2.710 GHz 1.000 MHz 2.60798 GHz ~29.49 dBm ~16.40 dB
2,496 GHz 2.516 GHz 100,000 kHz 249711 GHz 21.91 dBm -8.09 dB 2,710 GHz 2,715 GHz 1,000 MHz 271212 GHz ~29,90 dBm ~4.90 dB
- — ~ !
1 (| Ve

Date: 10.0CT 2017 17.02:32

L L

Date: 10.0CT.2017 17:10:45

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum Spectrum I:I‘_’::I
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS SPURIGIE GHEEKAES
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine_$PURIOUS | INE ABS PAES
10 dBm 10 de
o de 5 — g SR
dBr r.\,,\,w‘wm P A T W(M“WW "]{
-10 dBm J | -0 d | ‘
-0 o dé [
SPURIOUS_LINE_ABS_ JI \l
o B P
30 derm - ! o
St i
W o e
-40 dBm
-50 de
-50 dBm
60 de
-50 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz Spurious Emissions
Spurious Emissions __Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit
imil 670 GHz 2,690 GHz 100,000 kHz 2.68517 GHz 2,99 dém -27.01 dB
Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit 2.6
2.475 GHz 2.490 GHz 1.000 MHz %‘4%45 Ghz 2014 dim “4.14 dB 2,650 GHz 2,651 GHz 500,000 kHz 2.69007 GHz -30.57 dBm -20.57 dB
2,400 GHz 2.495 GHz 1.000 MHz 2.40487 GHz -25.08 d&m -12.08 d& 2,691 GHz 2,695 GHz 1.000 MHz 2.69183 GHz -28.52 dBm -18.52 dB
2.495 GHz 2.496 GHz 200,000 kHz 249505 GHz -30.73 dBm -17.73 dB 2.655 GHz 2.710 GHz 1.000 MHz 2.69607 GHz -27.55 dBm -14.55 dB
2,408 GHz 2.516 GHz 100,000 kHz 2.50697 GHz 0.38 dBm 20,62 dB 2,710 GHz 2,715 GHz 1.000 MHz 2.71036 GHz -30.54 dBm -5.54 dB
il !
1 J ] { Jl ) 1 ]

Date: 10.0CT.2017 17.11:54

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A553 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 41/ 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum || spectrum 2
Ref Level 30.00 dbm  Offset 15.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 12.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck SPURIGIE CHEEKARS PAES
20 dhipe _$PURIOUS LINE_ABS A 20 dkine FumF lis_JINE_aBS PABS
10 dBm Hl 10 d8 [ 1
-10 de
-10 deém 1 | j
e | . |
SPURIOUS_LINE_ABS m
-30 dBm J”ﬂ + o dem MMW
-40 dBm \wﬂ(
50 de
-50 dBm
60 de
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J| |55 irious Emissions
Spurious Emissions Range Low | Range Up | RBW Frequency | powerabs | ALimit
__Rongelow | Rangeup | RBW | Freguency PowerAbs |  Atimit | 2,685 GHz 2,600 GHz 100,000 kHz 268064 GHz 22.30 dém ~7.70 dB
2,475 GHz 2.490 GHz 1.000 MHz 248997 GHz -31.55 dBm -6.55 d& 2.690 GHz 2,691 GHz 100.000 kHz 2.69003 GHz -16.08 dBm -6.08 dB
2.490 GHz 2.495 GHz 1.000 MHz 2,49476 GHz -22,51 dBm -9.51 dB 2.691 GHz 2.695 GHz 1.000 MHz 2.69106 GHz -24.45 dBm -14.45 dB
2.495 GHz 2.496 GHz 50.000 kHz 249599 GHz -20.97 dBm -7.97 dB 2.695 GHz 2.696 GHz 1.000 MHz 2.69514 GHz -31.01 dém -18.01 dB
2,496 GHz 2.501 GHz 100,000 kHz 249636 GHz 22,66 dBm -7.34 dB 2,606 GHz 2,715 GHz 1,000 MHz 2.60707 GHz 230,18 dBm _5.18 dB
T' ] il 1
L JL J

Date: 10.0CT 2017 17:19:25

Date: 10 OCT.2017 17:23:31

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum || spectrum o
Ref Level 30.00 dbm _ Offset 15.00 db Mode Auto Sweep Ref Level 30.00 dbrm  Offset 12.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvgPwr
Limit ¢heck SPURIGIE QHEEKABS PASS
20 bl _EPURIOUS LINE aBS 20 dbife—$PURIOlIS LINE aBS PABS
10 dem
0 dBm ’ {
-10 de
-10 deém i [ —‘
| 20 da 1
o0 ram T
SPURIOUS_LINE_ABS L
30 dB "
-30 dBm M,_J — N i
40 dB
40 dBm
50 de
50 dBm
60 de
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stap 2.501 GHz J||spurious Emissions
Spurious Emissions Range Low | Range Up | RBW Frequency | powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency PowerAbs |  Alimit 2,685 GHz 2,600 GHz 100,000 kHz 268530 GHz 5,45 dem 20,55 dB
2,475 GHz 2.490 GHz 1,000 MHz 2.49046 GHz -20.96 dem ~4.06 dB 2,680 GHz 2,681 GHz 100,000 kHz 2.63000 GHz -26,26 dBm -16.26 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49495 GHz -21.04 dém -8.04 d& 2,691 GHz 2,695 GHz 1,000 MHz 2.69134 GHz -27.65 dém -17.65 db
2,495 GHz 2.496 GHz 50.000 kHz 249600 GHz -28.32 dém -15.32 dB 2,605 GHz 2,696 GHz 1,000 MHz 2.69548 GHz -28,84 dBm -15.84 dB
2,498 GHz 2.501 GHz 100,000 kHz 249585 GHz 8,86 dem -21.14 dB 2,606 GHz 2,715 GHz 1.000 MHz 2.60623 GHz 20,43 dBm -4.43 dB
T - — - —
L JL

Date: 10.0CT 2017 17:20:34

Date: 10.0CT.2017 17.24:40

J

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number

1 A554 of A792

Report Issued Date : Oct. 23, 2017

Report Version

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



s=amranas. FCC RF Test Report Report No. : FG782510-01B

LTE Band 41/ 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

N m
Spectrum || spectrum =
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit ¢heck T3 SPURIMIG CHEBEKARS
0 dl-_!rilw EPURIOUS LINE ABS 20 dblu""') PURIOUS_} INE Aﬁ:
10 dBm l 10 d8 |‘ l
0 dém ode 7
’ -10 de |
-10 dBm J —
20 dam 1
SPURIOUS_LINE_ABS dJ \
i -0 de }
-30 dBm ﬂ U' A.J
o N, | ] P i
-40 dam > t LT
‘*wmmuj MW L\ 50 dB
-50 dBm
60 dB
60 dém
L Start 2.68 GHzZ 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.506 GHz ]| (5 iions Emissions
Spurious Emissions | | | | b | imi
o Range Low Range Up RBW Frequency Power Abs ALimit
_ Rangelow | Rangeup | RBW | Frequency | PowerAbs |  atimit | 2,680 GHz 2,690 GHz 100,000 kHz 2.68940 GHz 23,38 dbm ~6.62 0B
2.475 GHz 2.490 GHz 1.000 MHz 2.48749 GHz ~33.70 dBm -8.70 d8 2,690 GHz 2.681 GHz 200,000 kHz 2.69004 GHz -22,07 dBm -12.07 db
2,480 GHz 2.495 GHz 1.000 MHz 2.40458 GHz -29.10 dBrm -16.10 d& 2,691 GHz 2,695 GHz 1.000 MHz 2.60102 GHz -26.46 dBm -16.46 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49598 GHz -27.23 dBm -14.23 dB 2.695 GHZ 2.700 GHz 1.000 MH2 2.69829 GHz 23042 dBm T17.42 B
2.496 GHz 2.506 GHz 100,000 kHz 2.49659 GHz 18.51 dém -11.49 dB 5.700 GHz 5.715 CHz 1,000 MHz 270185 GH= 23077 dBm 577 B
—
] J ] N -
L JL J
Parss 12 = Date: 10.0CT.2017 17:30:50

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum o) | [ spectrum i
Ref Level 30.00 dBm  Offset 19,00 d@ Mode Auto Sweep Ref Level 30.00 dém  Offset 19.00 dB Mode Auto Sweep
SGL Count 500/500 SGL Count 1007100
@1 AvoPwr (@1 avgpwr
Limit ¢heck SPURIGMIE CHEBEKARS PABS
20 ghipe_BPURIOUS LINE_ABS 20 dhife _$PURIOUS_|INE_ABS PABS
10 dBm 10 dém
0 dbr \I [ t
-10 dem 1‘ 0 dém | —
o0 Ha l 0 dBm i
SPURIOUS_LINE_ABS [
I )1 L‘ 30 dBm L“ o
-30 dBm = —
Lpamsimarrt 40 dB
=40 diim: R "
-50 dBm
-50 dem
50 dBm
-60 dem
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2,475 CHz 8004 pts Stop 2,506 GHz | | |Spurious Emissions
Spurious Emissions Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit | 2 680 GHz 2,690 GHz 100.000 kHz 2 68629 GHz 2.42 dém -27 .58 dB
2,475 GHz 2.490 GHz 1.000 MHz 2.,49045 GHz -26.60 dém -1.60 d& 2,690 GHz 2.691 GHz 200.000 kHz 2.69024 GHz -28.94 dBém -18.94 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.45496 GHz -21.62 dém -8.562 d8 2,691 GHz 2.695 GHz 1,000 MHz 2.69125 GHz -23.00 dém -13.00 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49592 GHz -30.38 dém -17.38 dB 2.695 GHz 2.700 GHz 1.000 MHz 2.69510 GHz —26.93 dBm “13.93 dB
2,496 GHz 2.506 GHz 100.000 kHz 2.50279 GHz 1.42 dém -28.58 dB 2,700 GHz 2,715 GHz 1.000 MHz 2,70024 GHz -33.26 dém -8.26 dB.
= | —
) ] ] ]
Dater 1 15:5 as 16:22:18
Sporton International (Shenzhen) Inc. Page Number 1 A555 of A792
TEL : +86-755-8637-9589 Report Issued Date : Oct. 23, 2017
FAX : +86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-A5010 Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-

01B

LTE Band 41/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum ué,:' Spectrum # ur?
Ref Level 30.00 dbm  Offset 19.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 12.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIIE CHSEKARS
20 dbipe_$PURIOUS }INE_ABS 20 dhie _$PURIOUS_LINE_ABS
10 dem l‘ 108
0 dém L 0
-10 dgm W -0
90 Aam, f [l -20 dB
SPURIOUS_LINE_ABS
: | b de 1 Lo, s
-30 dBm p— l n | {I
| e
-40 dBm ki #"'me ll‘ - tmwwﬂbw L netmteniray
rahboss 50 de
-50 dBm
60 de
-50 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.511 GHz J| |5 Grious Emissions
Spurious Emissions Range Low | Range Up | RBW | Frequency | powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | powerabs |  avimit | 2,675 GHz 2,600 GHz 100,000 kHz 2.68020 GHz 21,03 dém ~8.07 B
2,475 GHz 2.490 GHz 1.000 MHz 249013 GHz -29.04 dBm -4.04 d& 2.690 GHz 2,691 GHz 300,000 kHz 2.69008 GHz -21.29 dBm -11.29 dB
2.490 GHz 2.495 GHz 1.000 MHz 2,49491 GHz -23.39 dBm -10.39 dB 2.691 GHz 2.695 GHz 1.000 MHz 2.69114 GHz -27.30 dBém -17.30 dB
2,495 GHz 2.496 GHz 150,000 kHz 2,49598 GHz -24.93 dBm -11.93 d& 2.605 GHz 2,705 GHz 1.000 MHz 2.60588 GHz ~28.24 dBm ~15.24 dB
2,496 GHz 2.511 GHz 100,000 kHz 249686 GHz 22,91 dBm -7.09 d& 2,705 GHz 2,715 GHz 1,000 MHz 2.70033 GHz -31.09 dém ~6.00 dB
]" T -

Date: 10.0CT 2017 17:34:02

L L

Date: 11 OCT.2017 09:34:39

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum =[] spectrum o
Ref Level 30.00 dBm  Offset 19.00 d@ Mode Auto Sweep Ref Level 20.00 dém  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 2vgPwr
Limit ¢heck SPURIGMIE CHEBEKARS pPAES
20 dbipe _fPURIOUS LINE_ABS 20 dbifpe_BPURIOUS LINE_ABS ABS
10 dBm 10 dBm
0 dem riypesiyinpat b el plsth et l R s e e T
-10 dém -{0 dBm. \
o0 dam l -p0 dBm l‘
SPURIOUS_LINE_ABS | L L -
A
-30 dBm gy ™ 1 0 dBm- 4
—
40 de;
-40 dem m
50 dem
50 dam
50 dem
40 dem
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2511 GHz | ||5puriaus emissions
Spurious Emissions . Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
_ Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit 2,675 Ghz 2,630 Ghz 100.000 kHz 2,68906 Ghz 0,30 dém 26,70 dB
2,475 GHz 2.490 GHz 1,000 MHz 2,48980 GHz -28.69 dBm -3.60 dB 2,690 GHz 2.691 GHz 300.000 kHz 2.69000 GHz -28.22 dBm -18.22 dB
2430 Gz 2.495 GHz 1.000 Mz 2.45445 GHz -26.18 dém -13.18 dB 2,691 GHz 2,695 GHz 1.000 MHz 269186 GHz -23,14 dém -13.14 dB
2,495 GHz 2.496 GHz 150.000 kHz 2.49598 GHz -32.46 dBm -19.46 dB 2,695 GHz 2.705 GHz 1.000 MHz 69588 GHz —25.08 dBm 12.08 dB
2,496 GHz 2.511 GHz 100.000 kHz 2,50741 GHz 2.75 dém -27.25 de 5 708 GHe 2 718 GHe 1,000 MH= 5 70573 GHe ~33.34 dBm 894 de
-y - : - —
J J ] ] ]

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A556 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 41/ 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

:%:' E] rum ﬂ%[
Ref Level 30.00 dm _ Offsat 15.00 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGIGE CHEEKARS
i N s s ALS ine _$PURIOUS | INE_ABS
20 dh!‘%‘p PURIOUS INE_ABS P {A\ 20 dbu"
1 ]
10 dBm 108 H
0 dém (| bd8 H
-10 dém j‘ 10 JJ t‘ ‘
e '“ H -20 8 | i
SPURIOUS_LINE_ABS h i
30 de "
30 dem | } t n 'f
\ ﬂ ] Bk }
-40 dem f'\- T i [P RO W | WP e
e Mijww-m- w...J | 50 g
-50 dBm
60 dB
-60 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stap 2.516 GHz J||spurious Emissions
Spurious Emissions Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit 2,670 GHz 2,600 GHz 100,000 kHz 2.68891 GHz 20,01 dBm -05.00 dB
2,475 GHz 2,490 GHz 1.000 MHz 248814 GHz -29.86 dBm -4.86 d& 2.690 GHz 2,691 GHz 500,000 kHz 2.69002 GHz -22.92 dBm -12.92 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49493 GHz -24.55 dém -11.55 d& 2,691 GHz 2,695 GHz 1.000 MHz 2.69118 GHz -32.06 dBm -22.06 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49598 GHz -24.49 dém -11.45 dB 2,605 GHz 2.710 GHz 1.000 MHz 2.70674 GHz -20.47 dBm -16.47 dB
2.496 GHz 2.516 GHz 100.000 kHz 2.40711 GHz 22.53 dBm -7.42 dB 2.710 GHz 2,715 GHz 1,000 MHz 271182 GHz -30.77 dBm -5.77 dB
- D -
Il Ve ( ) ) -

Date: 11.0CT 2017 10:33:37

Date: 11 OCT.2017 10:37:38

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 11.0CT.2017 10:38:50

Spectrum = S trum v
Ref Level 30.00 dBm  Offset 12.00 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 19.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvoPwr @1 AvgPwr
Limit ¢heck PakS SPURIGIG GHSEKARS paks
20 d!ﬂ!‘ﬂﬂ PURIOUS INE_ABS PABS 20 dbu"": PURIOUS_} INE_ABS PABS
10 dBm 10 dei
od 0 o i L Lt L L o
dBm rm.w [y TPV " Nq’;ql \
-10 dBm -jo de | ‘
- | s [
SPURIOUS_LINE_ABS J & |
-30 dBm e P IWF -
e W/ y
-40 dB
-40 dam
-50 dB
-50 dBm
60 dB
-60 dam
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz ]| (5 ihons Emissions
Spurious Emissions | | | | b | e
o Range Low Range Up RBW Frequency Power Abs ALimit
__ Rangelow | Rangeup | RBW | Frequency | PowerAbs |  atimit | 2,670 GHz 2,690 GHz 100,000 kHz 2.68394 GHz 2,85 dem ~27.15 dB
2,475 GHz 2.490 GHz 1,000 MHz 2,49040 GHz -29.83 dBm -4.83 d& 2,650 GHz 2,651 GHz 500,000 kHz 2.69001 GHz -29.81 dBm -19.81 dB
2.480 GHz 2.495 GHz 1.000 MHz 249458 GHz ~26.77 dbm -13.77 d6 2,681 GHz 2,695 GHz 1,000 MHz 2.69391 GHz -27,76 dBm -17.76. dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49581 GHz -31.68 dBm -16.68 dB 2.695 GHz 2.710 GHz 1.000 MHz 2.69701 GHz 27,11 dBm C1411dB
2.496 GHz 2.516 GHz 100.000 kHz 2.50295 GHz 0.44 dbm -29.56 dB 2,710 GHz 2,715 GHz 1,000 MHz 2.71188 GHz -30,75 dém -5.75 dB
Y -
1 e ] ]
L JL J
Date: 11:36:26

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCCID:

2ABZ2-A5010

Page Number 1 A557 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 41 / 5MHz+20MHz / Full RB

Lowest Band Edge / QPSK

Highest Band Edge / QPSK

oo
Spectrum # @l Spectrum # =
Ref Level 30.00 dém  Offset 19.00 d8 Mode Sweep Ref Level 30.00 dém  Offset 19.00 dB Mode Sweep
SGL Count 500/500 SGL Count 100/100
@1 AvoPwr @1 AvgPwr
Limit §heck PABS [ SPURIGHIE GHBEKABS_ PABS
20 d;ine _$PURIOUS_)LINE_ABS PABS 20 GLi,L\Q PURIOUS ) INE_ABS PABS
10d8 10 dB
d facd
0 = = quwmm—w
[ d i
-10 des 10 ) T l
| I o |
| SPURIOUS_LINE_ABS | ( \
= B0d
-30 d8
. -~ e
“40 d
-50 d
-60 dBr
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz. 8004 pts Stop 2.521 GHz )| [55arious
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit | 2.665 GHz 2.690 GHz 100.000 kHz 2.67032 GHz 4.10 dem ~25.90 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49022 GHz -27.60 dBm | -2.69 db 5,600 GHz 2.691 GHz 500.000 kHz 5.69003 GHz 36,69 dbm 20.69 0B
2.490 GHz 2:495 GHz 1.000 MHz 2.49499 GHz -25.25 dém | -12.25de 2.691 GHz 2.695 GHz 1.000 MHz 2.69135 GHz -31.46 dBm -21.46 dB
2.495 GHz 2.496 GHz 300.000 kHz 2.49577 GHz -29.76 dBm -16.76 dB .605 GHz 2715 GHz 3.000 MHz 2.60506 GHz ~58.84 dBm 1584 B
2.496 GHz 2.521 GHz 100.000 kHz 2.50067 GHz 4.20 dém -25.80 dB 2.715 GHz 5.735 GHz 1.000 MHz 5.71835 GHz ~51.78 S8 i

JU G o8

Date: 12.0CT.2017 14:29:51

L J

Date: 12.0CT.2017 14:41:22

Lowest Band Edge /16QAM

Highest Band Edge /16QAM

( ] ] o
Spectrum # x| spectrum # =
Ref Level 30.00 dém  Offset 19.00 d& Mode Sweep Ref Level 30.00 dém Offset 19.00 dB Mode Sweep
SGL Count 500/500 SGL Count 100/100

@1 AvgPwr @1 AvgPwr

Limit ¢heck PARS | SPURIGHIE GHEEKARS_ PAES
20 dbine _BPURIOUS LINE_ABS PABS 20 dbiRe _$PURIOUS LINE ABS PABS
10d 10 dBm
S ” _
l' rﬂ”"\vqﬁ' e PRy .-w]
[l Hod | :
{ | | || o e |
J |
,,..n-.‘"ﬂ"L J \ 0 de L
b ™} !
-40 d
-50 dB
60 d
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.521 GHz }|Iispurious
Spurious Emissions | | | | | [
Range Low Range Up RBW Frequency Power Abs ALimit
__Rangelow | Rangeup | RBW. | Freguency |__Powerabs | stimit | 2.665 GHz 2,690 GHz 100.000 kHz 2.66874 GHz 5.55 dem -24.45 dB
2.475 GHz 2:490 GHz 1.000 MHz 2.49032 GHz -26.70 dém -1.70 d8 2.690 GHz 2,691 GHz 500.000 kHz 2.69000 GHz -28.48 dBm -18.48 d8
2:490.GHz 2,495 GHz 1.000 MHz 2.49481 GHz -24.46 dém -11.46 d8 2.691 GHz 2,695 GHz 1.000 MHz 2.69287 GHz -29,31 dém -19.31 d8
2.495 GHz 2.496 GHz 300.000 kHz | 2.49598 GHz -29.13 dém -16.13 dB 5.695 GHz 5.715 GHz 3.000 MHz 2.60526 GHz 25,54 dBm C12.54 dB
2.496 GHz 2.521 GHz 100.000 kHz 2.49953 GHz 3.98 dBm -26.02 dB 5.715 GHz 2.735 GHz 1,000 MHz 2.71645 GHz 30.03 dbm —5.03 0B

J{ ] (T

Date: 12.0CT.2017 14:24:01

L

(LT —

Date: 12.0CT.2017 14:41:44

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A558 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

Lowest Band Edge / 64QAM

Highest Band Edge / 64QAM

Spectrum #

Spectrum #

Ref Level 30.00 dBm

oOffset 19.00 d& Mode Sweep

Date: 14.0CT.2017 11:52:41

Ref Level 30,00 dBm  Offset 19.00 de Mode Sweep
SGL Count 1000/1000 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit gheck PAES | SPURIGHIE CHEEKABS
20 _,j,h\e _$PURIOUS_)LINE_ABS PABS 20 dLi,L\E BPURIOUS ) INE_ABS
Fﬂ oAl &!:MWNNMHI :
S_LINE_ABS l [
5_LINE_ABS_ o
(N R e
-40d
50d
-50 d8
-60 dB
-60 dB
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.521 GHz | [oomone
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit
__Rangelow | Rangeup | RBW. | Frequency | PowerAbs |  ALimit | 2.665 GHz 2.600 GHz 100.000 kHz 2.66643 GHz 4.91 dém 25,00 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,48947 GHz -26.85 dBm -1.85d8 2,690 GHz 2601 GHz 500.000 KHz 3.69021 GHz 31,60 dbm 21608
2.490 GHz 2.495 GHz 1.000 MHz 249499 GHz -23.76 dBm -10.76 dB 2,691 GHz 5695 GHz 1.000 Mz 5 69130 GHz ~55.43 dbm T10.43db
2.495 GHz 2.496 GHz 300.000 kHz 2.49589 GHz -27.43 dBm -14.43 dB 5.695 GHz 2715 GHz 3.000 MHz 5.69566 GHz 5712 dBm 141248
2.496 GHz 2.521 GHz 100.000 kHz 2.50059 GHz 5.48 dBm -24.52 dB 2.715 GHz 2.735 GHz 1.000 MHz 2.71628 GHz 30,90 dBm 505 dp
L i J CITTTTTO) N (| ™

Date: 14.0CT.2017 12:33:5

0

LTE Band 41 / 5MHz+20

MHz / 1RBO & 1RBmax

Lowest Band Edge / QPSK

Highest Band Edge / QPSK

Spectrum #

Ref Level 30.00 dém Offset 19.00 dé Mode Sweep

Spectrum #

Ref Level 30.00 dém
SGL Count 100/100

Offset 19.00 dB Mode Sweep

SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PARS | SPURIGHIE GHEEKABS _ PABS
PURIOUS_LINE_ABS PABS 20 dbife—_$PURIOUS LINE_ABS PAES
| l [
I [\ oo |
! I it |
d8
f ‘J‘ T ‘ ~ W T
w) - ")
e -50 dey
-60 df
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.521 GHz | |[5oirious -
Spurious Emissions | | | | | imit
Range Low Range Up RBW Frequency Power Abs ALimit
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Atimit | 2.665 GHz 2,690 GHz 100.000 kHz 2.66616 GHz 11.74 dém -18.26 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.47500 GHz -39.98 dém -14.98 d8 2.690 GHz 2.691 GHz 500.000 kHz 2.69005 GHz -30.70 dBm -20.70 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49488 GHz -38.89 dém -25.89 d8 2.691 GHz 2,695 GHz 1.000 MHz 2.69232 GHz -38.50 dBm -28.50 dB
2.495 GHz 2.496 GHz 300.000 kHz | 2.49590 GHz -38.67 dém -25.67 db 2.695 GHz 2,715 GHz 3.000 MHz 2.71164 GHz ~27.59 dBm Z14.50 db
2.496 GHz 2.521 GHz 100.000 kHz 2.51993 GHz 12.04 dém -17.96 dB 2.715 GHz 2,735 GHz 1.000 MHz 2.73167 GHz 231.27 dBm ~6.27 db

J

Date: 12.0CT.2017 14:32:07

Date: 12.0CT.2017 14:40:44

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A559 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

Lowest Band Edge /16QAM

Highest Band Edge /16QAM

Spectrum #

Spectrum #

1—[ v
L J J

Date: 12.0CT.2017 14:32:53

Ref Level 30.00 dm  Offset 19.00 d Mode Sweep Ref Level 30.00 dem  Offset 19.00 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PAES
20 ghiie _$PURIOUS LINE_ABS PABS 20 dhipe —$PURIOUS LINE_ABS PABS
N
T
LINE_ABS ] [
S_LINE_ABS_ ] i ‘ by
lf N -~
w g ,-.'J s0d
-60 dB
Start 2.665 GHz 10005 pts Stop 2.735 GHz

Start 2.475 GHz 8004 pts Stop 2.521 GHz J||55urious ‘
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit
__Rangelow | Rangeup | RBW. | _Frequency | PowerAbs |  aLimit | 2.665 GHz 2.600 GHz 100.000 kHz 2.66616 GHz 13.21 dém -16.79 dB

2.475 GHz 2,490 GHz 1.000 MHz 2,47505 GHz -40.05 dBm | -15.05 dB 2.690 GHz 5.691 GHz 500.000 kHz 2.60003 GHz 3176 dém 21.76 0B |

2.490 GHz 2.495 GHz 1.000 MHz 2.49499 GHz -38.45 dBm | -25.45d8 2.691 GHz 2,695 GHz 1.000 MHz 2.69230 GHz -38.69 dBm -28.69 dB

2.495 GHz 2.496 GHz 300.000 kHz 2.49509 GHz -39.53 dBm -26.53 dB 5.695 GHz 5,715 GHz 3.000 MHz 2.71101 GHz 26,70 dBm C13.70 dB

2.496 GHz 2.521 GHz 100.000 kHz 2.49714 GHz 12.31 dBm -17.69 dB 5.715 GHz 2.735 GHz 1,000 MHz 2.72381 GHz 3125 dBm 6.05 db

(11—

Date: 12.0CT.2017 14:40:25

Lowest Band Edge / 64QAM

Highest Band Edge / 64QAM

* Spectrum # u%:‘
Ref Level 30.00 dém  Offset 19.00 d& Mode Sweep Ref Level 30.00 dem  Offset 19.00 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
i heck PARS | SPURIGHE GHEEKABS_ PABS
_$PURIOUS_LINE_ABS PABS 20 dbife—_$PURIOUS LINE ABS PAES
[ dem
a8
fre [
{1 i
LINE_ABS_ | J l J q 1
de
U /
[ | Ly ! y 2]
A vl
™ L e E— PRSI S ol ai i
-60 dB
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.521 GHz J|5hurious |
Spurious Emissions | | [ | | —
Range Low Range Up RBW Frequency Power Abs ALimit
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | sLimit__| 2,665 GHz 2,690 GHz 100.000 kHz 2.66612 GHz 14.16 dBm ~15.84 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,47503 GHz -40.61 dém -15.61 d8 2.690 GHz 2.691 GHz 500.000 kHz 2.69001 GHz -32.96 dBm -22.96 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49434 GHz -37.29 dBm -24.29 dB 2.691 GHz 2.695 GHz 1.000 MHz 2.69117 GHz 234.77 dBm Z04.77 dB
2.495 GHz 2.496 GHz 300.000 kHz | 2.49599 GHz -39.99 dém -26.99 dB 2.695 GHz 2.715 GHz 3.000 MHz 2.71145 GHz 25,14 dBm T12.14 dB
2.496 GHz 2.521 GHz 100.000 kHz 2.49716 GHz 13.86 dBm -16.14 dB 2.715 GHz 2.735 GHz 1,000 MHz 5.72018 GHz Z31.24 dBm “6.24 db

L )jd J G w8

Date: 14.0CT.2017 11:54:16

(L1111 —

Date: 14.0CT.2017 12:33:20

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A560 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

LTE Band 41 / 5MHz+20MHz / 1IRBmax & 1RBO

Lowest Band Edge / QPSK

Highest Band Edge / QPSK

ectrum 9

Spectrum #

Ref Level 30.00 dm  Offset 19.00 d& Mode Sweep Ref Level 30.00 dem  Offset 19.00 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
heck PAES [ SPURIGHE GHEEKARS_ PAES
_$PURIOUS_)LINE_ABS PABS 20 GLi,u(’ PURIOUS ) INE_ABS PABS
H 10 aam%
| oo
Fv I 1 -10d ly T l
‘ 20d
)5_LINE_ABS [ !‘1‘4 [
1 -30,
\ I
|_phe, d =
— ' 3
ol et Al 04
-60 dBr
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.521 GHz J||55urious
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit | 2.665 GHz 2.690 GHz 100.000 kHz 2.67048 GHz 20.99 dem ~5.01 d8
2.475 GHz 2.490 GHz 1.000 MHz 2.48754 GHz -34.67 dBm | -9.67 d& 2.690 GHz 2,691 GHz 500.000 kHz 2.69030 GHz -41.94 dBm -31.94 dB
2.490 GHz 2:495 GHz 1.000 MHz 2.49436 GHz -33.03 dém | -20.03 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69235 GHz -39.44 dBm -29.44 dB
2.495 GHz 2.496 GHz 300.000 kHz 2,49530 GHz -38.55 dém -25.55 dB 5.695 GHz 2.715 GHz 3.000 MHz 2.60506 GHz 35 15 dBm ~25.15 dB
2.496 GHz 2.521 GHz 100.000 kHz 2,50148 GHz 20.90 dBm -9.10 dB 5.715 GHz 2.735 GHz 1,000 MHz 5.79264 GHz 3140 dBm ~6.40 dB

( 1 )

Date: 12.0CT.2017 14:34:31

QI e

Date: 12.0CT.2017 14:38:16

Lowest Band Edge /16QAM

Highest Band Edge /16QAM

( ] ] o
Spectrum # x| spectrum # =
Ref Level 30.00 dém  Offset 19.00 d& Mode Sweep Ref Level 30.00 dém Offset 19.00 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100

@1 AvgPwr @1 AvgPwr

Limit ¢heck PARS | SPURIGHE GHEEKARS_ PAES
PURIOUS_LINE_ABS PABS 20 dbiRe $PURIOUS LINE ABS PABS
10 dBm
f 0 dém
| -10d l’l T
[ (| i |
I
] i
N 1 -30
Y i “ \.‘. f
o " " Ad vy
Py = b - S
60 d
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.521 GHz }|Iispurious
Spurious Emissions | | | | | [y
Range Low Range Up RBW Frequency Power Abs ALimit
__Rangelow | Rangeup | RBW. | Frequency |__Powerabs | sLimit | 2.665 GHz 2,690 GHz 100.000 kHz 2.67045 GHz 20.17 dém -9.83 dB
2.475.GHz 2:490 GHz 1.000 MHz 248756 GHz -36.10 dBm -11.10 d8 2.690 GHz 2.691 GHz 500.000 kHz 2.69019 GHz -42,42 dBm -32.42 dB
2:490.GHz 2,495 GHz 1.000 MHz 2.49452 GHz -33.26 dém -20.26 d8 2.691 GHz 2,695 GHz 1.000 MHz 2.69195 GHz -39.36 dém -29.36 dB
2.495 GHz 2.496 GHz 300.000 kHz | 2.49519 GHz -38.48 dBm -25.48 dB 5.695 GHz 2.715 GHz 3.000 MHz 2.70201 GHz 35.30 dBm ~22.30 dB
2.496 GHz 2.521 GHz 100.000 kHz 2,50208 GHz 19.12 dBm -10.88 dB 5.715 GHz 2.735 GHz 1,000 MHz 2.72518 GHz ~31.15 dBm ~6.15 06

J

Date: 12.0CT.2017 14:34:11

(T

(LT —

Date: 12.0CT.2017 14:38:57

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A561 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG782510-01B

Lowest Band Edge / 64QAM

Highest Band Edge / 64QAM

Spectrum #

Spectrum #

oOffset 19.00 d&

L

Date: 14.0CT.2017 12:30:24

Ref Level 30.00 dm  Offset 19.00 d Mode Sweep Ref Level 30.00 dém Mode Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKARS_
20 _,],h\e _$PURIOUS_)INE_ABS PABS 20 dLi,L\Q BPURIOUS ) INE_ABS
i 10 dém
I l 0 dem:
== 1 \
| -20 dBgh—t [
S_LINE_ABS_ | | M |
A A 30 db
L i L ]
A A 4 ; I
" i p ! VAM \a o
-50 di
-50 dB
-60 dB
-60 dB
Start 2.665 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.521 GHz J||55urious
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit
__Rangelow | Rangeup | RBW. | _Frequency | PowerAbs |  ALimit | 2.665 GHz 2.600 GHz 100.000 kHz 2.67044 GHz 21.12 dBm ~8.88 dB
2.475 GHz 2,490 GHz 1.000 MHz 2,48677 GHz -38.43 dBm -13.43 dB 5.600 GHz 5.691 GHz 500.000 kHz 2.60051 GHz ~22.00 dBm 35.00 08
2.490 GHz 2.495 GHz 1.000 MHz 2.49488 GHz -35.52 dém -22.52 d8 2.691 GHz 2,695 GHz 1.000 MHz 2.69163 GHz -38.75 dBm -28.75 dB
2.495 GHz 2.496 GHz 300.000 kHz 2.49576 GHz -41.11 d8m -28.11d8 5.695 GHz 5,715 GHz 3.000 MHz 2.60536 GHz 34.57 dBm 2157 dB
2.496 GHz 2.521 GHz 100.000 kHz 2,50148 GHz 19.32 dBm -10.68 dB 5.715 GHz 2.735 GHz 1,000 MHz 2.71646 GHz 3125 dBm ~6.25 db
)i J [[] “i" (] i (| ™

Date: 14.0CT.2017 12:32:47

LTE Band 41/ 10M

Hz+20MHz / Full RB

Lowest Band Edge / QPSK

Highest Band Edge / QPSK

Spectrum #

Spectrum #

Ref Level 30.00 dém Offset 19.00 d&

SGL Count 500/500

Mode Sweep

Ref Level 30.00 dém Offset 19.00 dB8

SGL Count 100/100

Mode Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABE | SPURIGHIE GHEEKABS _ PARS
PURIOUS_LINE_ABS PABE 20 dbife—_$PURIOUS LINE_ABS PABS
10 dBm.
e
Wy T =
4 ) TN
Iy [f"““ T
| J i ot |
— | | I o e
— ol !~
“40d
-50 dey
-60 df
Start 2.66 GHz 10005 pts Stop 2.735 GHz
Start 2.475 GHz 8004 pts Stop 2.526 GHz | | (sourons
Spurious Emissions | | | | | imil
Range Low Range Up RBW Frequency Power Abs ALimit
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit | 2.660 GHz 2,690 GHz 100.000 kHz 2.66499 GHz 1.66 dém -28.34 dB
2.475 GHz 2,490 GHz 1.000 MHz 2.49019 GHz -27.98 dém -2.98 d8 2.690 GHz 2,691 GHz 500.000 kHz 2.69003 GHz -31.05 dBm -21.05 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49468 GHz -26.09 dém -13.00 d8 2.691 GHz 2,695 GHz 1.000 MHz 2.69101 GHz -31.36 dBm -21.36 dB
2.495 GHz 2.496 GHz 300.000 kHz | 2.49558 GHz -30.83 dém -17.83 d 2.695 GHz 2.720 GHz 1.000 MHz 2.69509 GHz _28.47 dBm 215.47 db
2.496 GHz 2.526 GHz 100.000 kHz 2.49982 GHz 0.97 dBm -29.03 d 2.720 GHz 2,735 GHz 1.000 MHz 2.72001 GHz 231.01 dBm Z6.01 db

J
) )

Date: 12.0CT.2017 15:36:12

L

Date: 12.0CT.2017 15:44:11

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A5010

Page Number 1 A562 of A792
Report Issued Date : Oct. 23, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6





